Successful conservative management of left ventricular assist device candidates

Ofer Havakuk^{1,2*}, Aviram Hochstadt^{1,2}, Sapir Sadon^{1,2}, Michal Laurel Perl^{1,2}, Ben Sadeh^{1,2}, Assi Milwidsky^{1,2}, Orly Ran Sapir^{1,2}, Yoav Granot^{1,2}, Lior Lupu^{1,2}, Erez Levi^{1,2}, Ariel Farkash^{1,2}, Yanai Ben Gal^{1,2}, Shmuel Banai^{1,2} and Yan Topilsky^{1,2}

¹Division of Cardiology, Tel Aviv Sourasky Medical Center, 6 Weissman Street, Tel Aviv, 64239, Israel; and ²Sackler School of Medicine, Tel Aviv University, Tel Aviv, Israel

Abstract

Aims Clinical trials comparing LVADs vs. conservative therapy were performed before the availability of novel medications or used suboptimal medical therapy. This study aimed to report that long-term stabilization of patients entering a left ventricular assist device (LVAD) programme is possible with the use of aggressive conservative therapy. This is important because the excellent clinical stabilization provided by LVADs comes at the expense of significant complications.

Methods and results This study was a single-centre prospective evaluation of consecutive patients with advanced heart failure (HF) fulfilling criteria for LVAD implantation based on clinical and echocardiographic characteristics, cardiopulmonary exercise test, and right heart catheterization results. Their initial therapy included inotropes, thiamine, beta-blockers, digoxin, spironolactone, hydralazine, and nitrates followed by the introduction of novel HF therapies. Coronary revascularization and cardiac resynchronization therapy were performed when indicated, and all patients were closely followed at our outpatient clinic. During the study period, 28 patients were considered suitable for LVAD implantation (mean age 63 ± 10.8 years, 92% men, 78% ischaemic, median HF duration 4 years). Clinical stabilization was achieved and maintained in 21 patients (median follow-up 20 months, range 9-38 months). Compared with baseline evaluation, cardiac index increased from 2.05 (1.73-2.28) to 2.88 (2.63–3.55) L/min/m², left ventricular end-diastolic diameter decreased from 65.5 (62.4–66) to 58.3 (53.8–62.5) mm, and maximal oxygen consumption increased from 10.1 (9.2–11.3) to 16.1 (15.3–19) mL/kg/min. Three patients died and only four ultimately required LVAD implantation.

Conclusions Notwithstanding the small size of our cohort, our results suggest that LVAD implantation could be safely deferred in the majority of LVAD candidates.

Keywords Advanced heart failure; LVAD; Drug therapy

Received: 23 April 2022; Revised: 30 September 2022; Accepted: 28 October 2022 *Correspondence to: Ofer Havakuk, MD, Division of Cardiology, Tel Aviv Sourasky Medical Center, 6 Weissman Street, Tel Aviv 64239, Israel. Email: havakukofer@gmail.com

Introduction

Patients with advanced heart failure (HF) who are unresponsive or intolerant to optimal medical therapy (OMT) are nowadays offered implantation of a left ventricular assist device (LVAD), either as a bridge to a heart transplantation or as destination therapy.¹ However, the definitions of OMT and 'intolerance to OMT' are not always rigorous. In fact, a surprisingly high percentage of patients undergoing LVAD implantation in contemporaneous series receive suboptimal medical therapy. Furthermore, the only two randomized

studies that compared LVAD implantation vs. OMT used medical therapy that would be considered outdated by present standards² or reported only the use of beta-blockers and angiotensin-converting enzyme inhibitors (ACEIs).³ This is important because the excellent clinical stabilization provided by LVAD implantation comes at the expense of significant LVAD-related complications.4,5

We report a prospective evaluation of consecutive patients with advanced HF who were referred for LVAD implantation at our centre, a tertiary hospital for advanced HF. We report that, when LVAD implantation was planned, the majority of

© 2022 The Authors. ESC Heart Failure published by John Wiley & Sons Ltd on behalf of European Society of Cardiology.

This is an open access article under the terms of the Creative Commons Attribution-NonCommercial-NoDerivs License, which permits use and distribution in any medium, provided the original work is properly cited, the use is non-commercial and no modifications or adaptations are made.

these patients were *not* receiving OMT. Furthermore, we report that the majority of patients referred for LVAD implantation could be managed conservatively with good medium-term results.

Methods

All consecutive patients with advanced HF who were referred to our centre for LVAD implantation between January 2018 and December 2020 were systematically evaluated. They all had severe left ventricular (LV) systolic dysfunction and severe HF and were either acutely admitted or referred to our centre by their treating cardiologist. Data were prospectively collected. The study was approved by our institutional review board (identifier: 0574-16-TLV; Clinical Trials registration number: NCT05271214).

All patients had advanced HF⁶ and were considered candidates for LVAD implantation. As such, they underwent extensive cardiac evaluation. This included comprehensive echocardiography, right heart catheterization (RHC), and a cardiopulmonary exercise test. Based on this initial evaluation, patients were graded according to the Interagency Registry for Mechanically Assisted Circulatory Support (INTERMACS) profile. Individualized guideline-directed medical therapy was initiated⁷ (see Table 2 for a complete description). Following therapy optimization, evaluation was repeatedly performed during the next months in order to continuously re-evaluate the need for an LVAD implantation. Repeated evaluation included clinical assessment, laboratory testing, comprehensive echocardiography, and cardiopulmonary exercise test in all cases. Of note, echocardiography was used for repeated haemodynamics and repeated RHC was done on an individual basis.

Our therapeutic goal consisted of initial stabilization during the index admission. Our protocol included intravenous furosemide (as needed) and continuous intravenous milrinone of 0.25-0.5 mcg/kg/min. Intravenous thiamine (500-1500 mg) was generally added. Beta-blockers were continued or added within the first 24 h and were switched to HF-established beta-blockers within 48 h. Hydralazine was initiated within the first 48 h and nitrates were added after reaching 60 mg hydralazine per day. A loading dose of digoxin (i.e. total 1 mg) was given during the first 48 h, followed by low-dose oral digoxin with an aim of maintaining digoxin serum levels of 0.4-0.8 ng/mL. Investigation for iron deficiency and vitamin D levels was done within 24 h from admission and corrections were initiated early. Low-dose spironolactone was the first renin-angiotensin-aldosterone system (RAAS) inhibitor used, followed by low-dose valsartan with an aim to introduce sacubitril/valsartan shortly thereafter. We used type-2 sodium-glucose transporter inhibitors (SGLT2i) during the index admission with an aim of decreasing diuretic doses and

reaching early stabilization.⁸ Coronary angiography was routinely done and revascularization interventions were considered on an individual basis. Cardiac resynchronization therapy (CRT) was used when appropriate.⁷ After discharge, close follow-up, at intervals of 3–14 days, was performed at our outpatient HF clinic, including clinical evaluation, laboratory testing, and repeated cardiac imaging. Patients usually received intravenous diuretics and inotropes (levosimendan or milrinone). Drug up-titration was rigorously pursued (*Figure 1*).

Cardiopulmonary exercise test

Beta-blocker therapy was neither changed nor modified for the test. Symptom-limited graded ramp exercise tests were performed with the use of either bicycle ergometer (Ergoline, 100P) or treadmill ergometer (Ram, 770CE). The work-rate increment protocol was tailored to the individual to yield fatigue-limited exercise duration of ~8 to 12 min. The protocol included 2 min of unloaded phase, a symptom-limited ramp graded exercise, and 2 min of recovery. Breath-bybreath minute tidal volume (TV), respiratory rate, VE, VCO₂, and VO₂ were measured using a Medical Graphics Metabolic Cart (Cortex, Metalyzer 3B). Peak VO₂ was the highest averaged 30 s VO₂ during exercise. Anaerobic threshold was determined manually using the modified V-slope method. VE/VCO₂ slope was calculated by linear regression with all exercise data obtained from the progressive exercise test. The metabolic-chronotropic relationship was calculated from the ratio of the heart rate (HR) reserve to the metabolic reserve during submaximal exercise. A metabolic-chronotropic relationship slope < 0.80 was considered indicative of chronotropic incompetency. In patients receiving beta-blocker therapy, chronotropic incompetency was considered to be present when <62% of HR reserve was reached.

Echocardiography

Echocardiographic evaluation was performed in a standard manner, always using the same equipment (iE33, Philips Medical Systems, Bothell, WA). Left ventricular ejection fraction (LVEF) was calculated by Simpson's method. LV diameters, inter-ventricular septal diameter, and LV posterior wall width were measured during systole and diastole as recommended.⁹ Forward stroke volume was calculated from LV outflow tract with subsequent calculation of cardiac output (CO). Left atrium volume was calculated using the biplane area length method at end systole. All volumetric measurements were adjusted to body surface area and reported as mL/m². Pulsed-wave Doppler was performed in the apical four-chamber view to obtain mitral inflow velocities to assess

Figure 1 With the use of intravenous milrinone, correction of thiamine, iron and vitamin D deficiencies, the introduction and up-titration of neurohormonal therapy, appropriate revascularization and cardiac resynchronization, and the ability to closely follow and treat advanced HF patients, the majority of LVAD candidates showed a significant subjective and objective improvement. ARNI, angiotensin receptor neprilysin inhibitor; BB, betablocker; CPET, cardiopulmonary exercise test; CRT, cardiac resynchronization therapy; IV, intravenous; LVAD, left ventricular assist device; SGLT2i, type-2 sodium-glucose transporter inhibitors.



LV filling. Recordings were averaged over 3 and \geq 7 consecutive cardiac cycles during sinus rhythm and atrial fibrillation, respectively. Measurements of mitral inflow included the peak early filling (E wave) and late diastolic filling (A wave) velocities, the E/A ratio, and deceleration time (DT) of early filling velocity. Early diastolic mitral annular velocities (e') were measured in the apical four-chamber view. The e' was measured from septal and lateral annulus in all studies. The ratio of peak E to peak e' (septal, lateral, and average) was calculated (mitral E/e' ratio) from the average of at least 3 cardiac cycles.¹⁰ Apart from qualitative grading, right ventricular function was evaluated using S' and tricuspid annular plane systolic excursion (TAPSE). Haemodynamic assessment estimated tricuspid regurgitation velocity and right atrial pressure using the inferior vena cava to calculate the systolic pulmonary artery pressure.

Right heart catheterization

The catheterization was performed through a 7F sheath via the right internal jugular or right femoral vein. Pressures in the right atrium, right ventricle, pulmonary artery, and pulmonary capillary wedge position were measured at end expiration (mean of \geq 3 beats) using fluid-filled manometer. Mean pressures were calibrated at the beginning of each case to avoid baseline drift. Transducers were zeroed at midaxillary level in each patient. Pressure tracings from the entire study were stored for offline analysis. Mean right atrium and pulmonary capillary wedge pressure (PCWP) were taken at mid-A wave. PCWP position was verified by typical waveforms, appearance on fluoroscopy, and, when needed, direct oximetry (PCWP blood saturation \geq 94%). Arterial blood pressure was measured noninvasively. Arterial–venous O₂ content difference (AVo2diff) was measured directly as the difference between systemic arterial and Pao2 content (= saturation × haemoglobin × 1.34). Oxygen consumption (Vo2) was measured from expired gas analysis to calculate CO, by the direct Fick method (CO = Vo2 \div AVo2diff).

Statistical analysis

Distribution of continuous variables was assessed with the Shapiro–Wilk test. Mean (\pm standard deviation) or median [interquartile range (IQR) 25–75%] was reported depending on the distribution. Accordingly, differences between study groups were evaluated with the independent samples *t*-test or the Mann–Whitney *U* test. Categorical variables are described as absolute number (and percentage). Differences between groups were evaluated with Fisher's exact test. Diastolic dysfunction grades were compared using the Cochran–Armitage test. A two-tailed *P* value < 0.05 was considered statistically significant. All statistical analyses were performed using R Version 3.6.3 (R Foundation for Statistical Computing, Vienna, Austria).

Results

During the study period, 37 patients were referred for LVAD implantation, of whom 3 were referred by us to a nearby heart transplantation centre and 6 were excluded according to accepted criteria^{4,5} (*Figure 2*). Thus, the study cohort consisted of 28 patients suitable for LVAD implantation, 26 men and 2 women, mean age 63 ± 10.8 years. The main aetiology (78%) was coronary heart disease (Table 1). At the time of referral, 16 and 12 patients were in Functional Class III or IV, respectively, and all patients had LVEF < 30% (Table 1). Eight patients required continuous inotropes (INTERMACS profile 3) when first considered for LVAD implantation. The rest suffered from a low CO state with peripheral hypoperfusion (including borderline blood pressure and kidney dysfunction) (INTERMACS profile 4-6). Baseline evaluation showed findings diagnostic of advanced HF in all patients. Their median [IQR] LVEF was 20% (16-24)%, left ventricular end-diastolic diameter (LVEDD) 65.5 (62.4-66) mm, cardiac index (CI) 2.05 (1.73-2.28) L/min/m², PCWP 24 (20-30) mmHg, and VO₂ max 10.1 (9.2-11.3) mL/kg/min (Table 1).

Before intervention, only eight (28%) patients were receiving all three guideline-recommended HF therapies⁷ (excluding sodium-glucose transporter inhibitors, which were not recommended at the time of our study initiation) (*Table 2*). Five patients required coronary revascularization (surgical in one and percutaneous in four). Four patients underwent cardiac resynchronization therapy and defibrillator (CRTD) implantation and one underwent pulmonary vein isolation (*Table 2*). Following intervention, four patients, with compatible baseline characteristics (*Table 1*), still required LVAD implantation due to intractable HF symptoms (n = 3) or recurrent ventricular tachycardia (n = 1). One of the LVADimplanted patients died 48 h after the procedure due to multi-organ failure, one developed an intracranial haemorrhage 8 months after device implantation (resolved without intervention), and two suffered from recurrent driveline infections.

Of the 24 patients who were referred for LVAD implantation but were treated conservatively, one died suddenly at home (3 weeks following initial evaluation; the patient was not implanted with a cardioverter defibrillator), one died from a septic shock after 4 months, and a third died after 14 months due to acute decompensation, which included severe kidney and right ventricular dysfunction. The rest of the cohort (n = 21) completed the intervention period with a median follow-up of 20 months (range 9-38 months). Scheduled re-evaluation (within 4-6 months) showed an overall improvement in all parameters. Specifically, CI increased from 2.05 (1.73-2.28) to 2.88 (2.63-3.55) L/min/m², LVEDD decreased from 65.5 (62.4-66) to 58.3 (53.8-62.5) mm, maximal oxygen consumption increased from 10.1 (9.2-11.3) to 16.1 (15.3-19) mL/kg/ min, and brain natriuretic peptide levels decreased from 2795 (1628-4585) to 657 (283-852) pg/mL (Figures 3-5). The number of hospitalizations during the 12 months before and after the intervention was 3 [3-3] and 3.3 [3-4] in the LVAD-implanted group compared with 2.6 [2-4] and 1 [0-2] in those in whom LVAD implantation was deferred. Total admission days in the 12 months before and after intervention were 42, 27, 41 and 25, 55, 117 vs. 9 (0-41) and 7 (0-52) in patients who did or did not undergo LVAD implantation, respectively (Table 3).





Table 1 Baseline characteristics

	No LVAD ($n = 24$)	LVAD $(n = 4)$	<i>P</i> value
Age (years), mean ± SD	63 ± 7	63 ± 11	0.95
Gender (male), n (%)	22 (92)	4 (100)	0.99
Ischaemic aetiology, n (%)	18 (75)	4 (100)	0.55
Duration of HF (years), median (IQR)	4 (3–5)	7 (4.5–8)	0.01
SBP (mmHg), mean \pm SD	99 ± 9	102 ± 15	0.56
Haemoglobin (g/dL), mean \pm SD	13.2 ± 1.6	13.3 ± 3	0.91
Creatinine (mg/dL), mean \pm SD	1.4 ± 0.3	1.7 ± 0.8	0.54
eGFR (mL/min), median (IQR)	63 (40–72)	54 (32–77)	0.87
BNP (pg/mL), median (IQR)	2805 (1607–5000)	1716 (464–4452)	0.39
ICD/CRTD, n (%)	18 (75)	4 (100)	0.55
$VO_2 \max (mL/kg/min), mean \pm SD$	10.2 ± 1.7	11.1 ± 3.2	0.61
VE/VCO_2 , mean \pm SD	42.7 ± 5.7	39.0 ± 7.3	0.26
LVEDD (mm), median (IQR)	66 (62–66)	62 (60–67)	0.59
LVEF (%), median (IQR)	20 (15–25)	28 (21–30)	0.08
CO (L/min), mean \pm SD	2.8 ± 0.4	3.1 ± 0.4	0.16
PCWP (mmHg), median (IQR)	26 (19–30)	24 (19–29)	0.87
ACEI/ARB/ARNI, n (%)	16 (67)	3 (75)	0.99
BB, n (%)	15 (63)	4 (100)	0.27
MRA, n (%)	11 (46)	3 (75)	0.59
Furosemide dose (mg), median (IQR)	120 (55–160)	80 (80–160)	0.52
NYHA class, n (%)			0.99
III	14 (58)	2 (50)	
IV	10 (42)	2 (50)	
INTERMACS profile \leq 4	15 (63)	4 (100)	0.27

ACEI, angiotensin-converting enzyme inhibitor; ARB, angiotensin II receptor blocker; ARNI, angiotensin receptor neprilysin inhibitor; BB, beta-blocker; BNP, brain natriuretic peptide; CO, cardiac output; CRTD, cardiac resynchronization therapy and defibrillator; eGFR, estimated glomerular filtration rate; ICD, implantable cardioverter defibrillator; INTERMACS, Interagency Registry for Mechanically Assisted Circulatory Support; IQR, interquartile range; LVAD, left ventricular assist device; LVEDD, left ventricular end-diastolic diameter; LVEF, left ventricular ejection fraction; MRA, mineralocorticoid receptor blocker; NYHA, New York Heart Association; PCWP, pulmonary capillary wedge pressure; SBP, systolic blood pressure; SD, standard deviation; VE/VCO₂, the ratio of ventilation to CO₂ production; VO₂ max, maximal oxygen consumption.

Discussion

In this prospective cohort, 75% of patients who were referred for LVAD implantation because of 'drug refractory, intractable HF' and entered our LVAD programme could be treated conservatively with good medium-term results. With careful utilization of inotropes, graded optimization of neurohormonal therapy, and appropriate use of coronary revascularization and CRT, most of our LVAD candidates reached clinical stabilization without the use of LVADs. Our integrated approach enabled our patients to achieve an improvement in peak oxygen consumption compatible with the one shown after an LVAD implantation.¹¹ The ability to closely monitor and treat ambulatory patients was instrumental for preserving good results with conservative therapy.

The world of HF is quickly evolving and new therapeutic approaches allow us to profoundly assist patients who, until recently, were considered to have 'end-stage HF'. Regrettably, data show that despite their dire need, too many advanced HF patients are deprived of appropriate neurohormonal therapy, consequently exposing them to rapid deterioration.¹²

LVAD implantation offers remarkable improvement in tissue perfusion but at the expense of significant complications. In the Multicenter Study of Magnetically Levitated Technology in Patients Undergoing Mechanical Circulatory Support Therapy with HeartMate 3 (MOMENTUM 3) study, within only 6 months of LVAD therapy, 8% of patients implanted with centrifugal pump had experienced stroke, 10% had experienced bleeding requiring surgery, and 12% had driveline infection; the risk of all these complications was even higher for patients implanted with axial pumps (11% and 14% for stroke and bleeding, respectively).⁴ Also, the 6 month mortality rate for LVAD-implanted patients was 9%.⁴ Similar complication rates were reported with the HeartWare device.⁵ Clearly, although LVADs significantly improve HF patients' symptomatology and outcomes, their potential side effects are so severe that alternative therapeutic options should be initially exhausted.

Regrettably, medical therapy of LVAD candidates in contemporaneous LVAD series is clearly *not* optimal (*Table 4*). Furthermore, there are only two randomized studies comparing LVAD implantation vs. conservative therapy. The first was the Randomized Evaluation of Mechanical Assistance for the Treatment of Congestive Heart Failure (REMATCH), which compared pulsatile LVADs vs. OMT in advanced HF patients who were ineligible for heart transplantation. This study showed 12 month survival benefit in LVAD-implanted patients. However, as it was conducted between 1998 and 2001, medical therapy included spironolactone in only 39%, ACEIs/angiotensin II receptor blockers (ARBs) in 69%, and beta-blockers in 20% of the patients.² The second, more con-

Table 2 Treatment before and after intervention

Patient number	Before intervention	Initiated therapy ^a	Maintenance therapy
#1	Carvedilol 6.25 mg bid, ramipril 2.5 mg od, spironolactone 25 mg od, furosemide 80 mg bid.	IV milrinone 0.375 mcg/kg/min, IV furosemide 125 mg/day, stop carvedilol, stop ramipril, IV iron sucrose 600 mg, bisoprolol 5 mg bid, sacubitril/valsartan 100 mg bid, spironolactone 25 mg bid, empagliflozin 5 mg od, cholecalciferol 2000 IU bid.	Intermittent twice weekly IV milrinone 0.5 mcg/kg/min (stopped after 3 months), bisoprolol 5 mg bid, sacubitril/valsartan 200 mg bid, eplerenone 25 mg bid, furosemide 40 mg bid, empagliflozin 10 mg od, cholecalciferol 1000 IU bid, hydralazine 30 mg tid, ISMN 20 mg bid, coenzyme O10 300 mg od.
#2	Metoprolol tartrate 50 mg bid, rami pril 5 mg od, furosemide 40 mg bid.	IV milrinone 0.375 mcg/kg/min, stop metoprolol, stop ramipril, IV iron sucrose 600 mg, digoxin 1 mg, bisoprolol 2.5 mg bid, sacubitril/valsartan 100 mg bid, spironolactone 25 mg od, CRTD.	Intermittent twice weekly IV milrinone 0.5 mcg/kg/min (reduced to once weekly after 3 months), bisoprolol 5 mg bid, sacubitril/valsartan 200 mg bid, spironolactone 25 mg bid, furosemide 40 mg bid, digoxin 0.125 mg 5 times weekly, hydralazine 30 mg tid, ISMN 10 mg bid, CRTD.
#3	Bisoprolol 5 mg od, ramipril 2.5 mg od, spironolactone 12.5 mg od, furosemide 60 mg od.	IV milrinone 0.375 mcg/kg/min, IV furosemide 250 mg/day, IV thiamine 1000 mg, IV iron sucrose 600 mg, bisoprolol 5 mg bid, stop ramipril, sacubitril/valsartan 50 mg bid, spironolactone 25 mg od, empagliflozin 5 mg od, cholecalciferol 2000 III bid	Bisoprolol 5 mg bid, sacubitril/valsartan 200 mg bid, spironolactone 25 mg bid, furosemide 20 mg bid, empagliflozin 10 mg od, cholecalciferol 1000 IU bid, hydralazine 30 mg tid, ISMN 20 mg bid, coenzyme Q10 300 mg od.
#4	Furosemide 120 mg daily.	IV milrinone 0.5 mcg/kg/min, IV thiamine 500 mg, IV furosemide 125 mg/day, IV iron sucrose 600 mg, bisoprolol 1.25 mg bid, IV digoxin 1 mg, hydralazine 10 mg tid, spironolactone 25 mg od, sacubitril/ valsartan 50 mg od, cholecalciferol 2000 IU bid, PCI to LAD.	Bisoprolol 3.75 mg bid, sacubitril/ valsartan 200 mg bid, eplerenone 25 mg bid, patiromer 16.8 g od, digoxin 0.125 mg 5 times weekly, hydralazine 20 mg tid, ISMN 10 mg bid, cholecalciferol 1000 IU bid, coenzyme Q10 300 mg od, empagliflozin 12.5 mg od.
#5	Bisoprolol 2.5 mg od, losartan 25 mg od, furosemide 80 mg tid.	IV milrinone 0.5 mcg/kg/min, IV thiamine 500 mg, IV furosemide 500 mg/day, IV dopamine 3 mg/kg/min for 72 h, intermittent metolazone 5 mg, IV iron sucrose 1000 mg, bisoprolol 2.5 mg bid, IV digoxin 1 mg, hydralazine 10 mg tid, spironolactone 12.5 mg od, sacubitril/ valsartan 50 mg od, cholecalciferol 2000 IL bid. CRTD implantation	Intermittent twice weekly IV milrinone 0.5 mcg/kg/min (stopped after 3 months), bisoprolol 5 mg bid, sacubitril/valsartan 150 mg bid, spironolactone 25 mg bid, furosemide 80 mg + 40 mg/day, digoxin 0.125 mg 3 times weekly, hydralazine 20 mg tid, ISMN 10 mg bid, cholecalciferol 1000 IU bid. CPTD_PVI
#6	Carvedilol 6.25 mg bid, enalapril 2.5 od, spironolactone 12.5 mg od, furosemide 80 mg bid.	Stop carvedilol, stop enalapril, IV milrinone 0.375 mcg/kg/min, IV thiamine 500 mg, IV furosemide 500 mg/day, IV dopamine 3 mg/kg/min for 72 h, intermittent metolazone 5 mg, IV iron sucrose 1000 mg, bisoprolol 2.5 mg bid, spironolactone 25 mg bid, sacubitril/ valsartan 50 mg bid, cholecalciferol 2000 IU bid.	Intermittent once weekly IV levosimendan 0.1 mcg/kg/min, intermittent once weekly IV furosemide 100 mg, bisoprolol 5 mg bid, sacubitril/ valsartan 200 mg bid, spironolactone 25 mg bid, furosemide 40 mg bid, cholecalciferol 1000 IU bid, coenzyme Q10 300 mg od.
#7	Metoprolol 25 mg bid, furosemide 80 mg daily.	IV milrinone 0.25 mcg/kg/min, IV furosemide 250 mg/day, bisoprolol 2.5 mg/day, spironolactone 12.5 mg/day, hydralazine 10 mg tid.	Intermittent once weekly IV milrinone 0.25 mcg/kg/min and IV furosemide 100 mg (both stopped after 3 months), bisoprolol 5 mg bid, sacubitril/valsartan 200 mg bid, spironolactone 25 mg od, dapagliflozin 10 mg od, furosemide 20 mg bid, cholecalciferol 1000 IU bid, PCI to LCX.
#8	Bisoprolol 1.25 od, candesartan 4 mg bid, furosemide 80 mg bid.	IV milrinone 0.25 mcg/kg/min, IV thiamine 1500 mg, IV furosemide 500 mg/day, IV dopamine 3 mg/kg/min for 72 h, intermittent metolazone 5 mg, IV iron sucrose 1000 mg, bisoprolol 2.5 mg bid, IV digoxin 1 mg, hydralazine 10 mg tid, spironolactone 12.5 mg od, sacubitril/valsartan 50 mg bid.	The patient died 14 months following initial evaluation and therapy due to acute heart failure complicated by severe kidney and right ventricular dysfunction.

(Continues)

Table 2 (continued)

Patient number	Before intervention	Initiated therapy ^a	Maintenance therapy
#9	Metoprolol tartrate 50 mg bid, ramipril 5 mg od, furosemide 40 mg tid.	IV milrinone 0.375 mcg/kg/min, IV furosemide 125 mg/day, IV digoxin 1 mg, stop metoprolol, stop ramipril, bisoprolol 2.5 mg bid, sacubitril/valsartan 50 mg bid, spironolactone 25 mg od, empagliflozin 5 mg od, hydralazine 10 mg tid, ISMN 10 mg bid, cholecalciferol 2000 IIL bid	Bisoprolol 5 mg bid, sacubitril/valsartan 200 mg bid, spironolactone 25 mg bid, furosemide 20 mg bid, empagliflozin 10 mg od, digoxin 0.125 mg 5 times weekly, hydralazine 30 mg tid, ISMN 20 mg bid, cholecalciferol 1000 IU bid.
#10	None.	IV milrinone 0.5 mcg/kg/min, IV thiamine 500 mg, IV furosemide 125 mg/day, IV iron sucrose 600 mg, IV digoxin 1 mg, bisoprolol 1.25 mg bid, hydralazine 10 mg tid, spironolactone 12.5 mg od, sacubitril/valsartan 50 mg od, cholecalciferol 2000 IU bid.	Intermittent twice weekly IV milrinone 0.5 mcg/kg/min (stopped after 3 months), bisoprolol 5 mg bid, sacubitril/valsartan 200 mg bid, spironolactone 25 mg bid, patiromer 16.8 g od, furosemide 20 mg bid, digoxin 0.125 mg 5 times weekly, hydralazine 30 mg tid, ISMN 20 mg bid, cholecalciferol 1000 IU bid, empagliflozin
#11	Bisoprolol 2.5 mg od, spironolactone 12.5 mg od, furosemide 80 mg tid, metolazone 5 mg once weekly.	IV milrinone 0.5 mcg/kg/min, IV thiamine 1000 mg, IV furosemide 500 mg/day, IV dopamine 3 mg/kg/min for 72 h, intermittent metolazone 5 mg, IV iron sucrose 600 mg, bisoprolol 2.5 mg bid, IV digoxin 1 mg, hydralazine 10 mg tid, spironolactone 12.5 mg od, sacubitril/ valsartan 50 mg od, cholecalciferol 2000 IU bid.	The patient underwent an LVAD implantation after clinical deterioration due to repeated SMVT events.
#12	Bisoprolol 2.5 mg od, valsartan 40 mg od, furosemide 80 mg tid.	IV milrinone 0.5 mcg/kg/min, IV furosemide 500 mg/day, IV dopamine 3 mg/kg/min, intermittent metolazone 5 mg, IV iron sucrose 600 mg, bisoprolol 2.5 mg bid, digoxin 0.125 mg 5 times weekly, hydralazine 10 mg tid, spironolactone 12.5 mg od, sacubitril/ valsartan 50 mg od. cholecalciferol 2000 IU bid.	The patient underwent an LVAD implantation due to refractory HF symptoms.
#13	Bisoprolol 2.5 mg od, furosemide 80 mg tid.	IV milrinone 0.375 mcg/kg/min, IV thiamine 500 mg, IV furosemide 500 mg/ day, intermittent metolazone 5 mg, IV iron sucrose 1000 mg, bisoprolol 2.5 mg bid, hydralazine 10 mg tid, spironolactone 12.5 mg od, sacubitril/ valsartan 50 mg od, cholecalciferol 2000 IU bid.	Intermittent twice weekly IV milrinone 0.5 mcg/kg/min (reduced to once weekly after 3 months), intermittent once weekly IV furosemide 100 mg, bisoprolol 5 mg bid, sacubitril/valsartan 50 mg bid, spironolactone 25 mg od, hydralazine 30 mg tid, ISMN 10 mg bid, furosemide 40 mg tid, cholecalciferol 1000 IU bid, CRTD.
#14	Atenolol 25 mg bid, losartan 25 od, furosemide 40 mg bid.	IV milrinone 0.375 mcg/kg/min, IV furosemide 250 mg/day, IV iron sucrose 600 mg, digoxin 1 mg, stop atenolol, stop losartan, bisoprolol 1.25 mg bid, hydralazine 10 mg tid, ISMN 10 mg bid.	Intermittent twice weekly IV milrinone 0.5 mcg/kg/min (reduced to once weekly after 3 months), intermittent once weekly IV furosemide 100 mg, bisoprolol 2.5 mg bid, spironolactone 25 mg bid, empagliflozin 10 mg od, hydralazine 50 mg tid, ISMN 20 mg bid, furosemide 40 mg tid, digoxin 0.125 mg 4 times weekly, coenzyme Q10 300 mg od, PCI to LAD.
#15	Bisoprolol 5 mg bid, losartan 25 mg od, furosemide 80 mg bid.	IV milrinone 0.375 mcg/kg/min, IV furosemide 250 mg/day, IV iron sucrose 600 mg, bisoprolol 5 mg bid, sacubitril/ valsartan 50 mg bid, empagliflozin 5 mg od, cholecalciferol 1000 IU bid.	The patient underwent an LVAD implantation due to refractory HF symptoms.

Table 2 (continued)

Patient number	Before intervention	Initiated therapy ^a	Maintenance therapy
#16	Metoprolol succinate 100 mg od, ramipril 5 mg od, furosemide 80 mg bid.	IV milrinone 0.375 mcg/kg/min, IV thiamine 500 mg, IV furosemide 500 mg/ day, intermittent metolazone 5 mg, IV iron sucrose 1000 mg, metoprolol succinate 100 mg od, spironolactone 12.5 mg od, stop ramipril, sacubitril/ valsartan 50 mg od, cholecalciferol 2000 IU bid, PCI to LAD.	Intermittent once weekly IV milrinone 0.25 mcg/kg/min and IV furosemide 100 mg (both stopped after 3 months), metoprolol succinate 75 mg bid, sacubitril/valsartan 200 mg bid, spironolactone 25 mg od, patiromer 8.4 g od, furosemide 40 mg bid, cholecalciferol 1000 IU bid, dapagliflozin 10 mg od. PCI to MG.
#17	Carvedilol 12.5 + 6.25 mg, ramipril 2.5 od, spironolactone 12.5 mg od, furosemide 80 mg bid.	IV milrinone 0.5 mcg/kg/min, IV thiamine 500 mg, IV furosemide 80 mg/day, IV iron sucrose 600 mg, stop carvedilol, stop ramipril, bisoprolol 2.5 mg bid, spironolactone 25 mg od, sacubitril/ valsartan 50 mg od, cholecalciferol 2000 IU bid	The patient was found dead at his residence 3 weeks following initial evaluation and therapy.
#18	None.	IV milrinone 0.5 mcg/kg/min, IV thiamine 500 mg, IV furosemide 125 mg/day, IV iron sucrose 600 mg, bisoprolol 1.25 mg bid, IV digoxin 1 mg, hydralazine 10 mg tid, spironolactone 25 mg od, sacubitril/ valsartan 50 mg od, cholecalciferol 2000 IU bid.	Intermittent twice weekly IV milrinone 0.5 mcg/kg/min (stopped after 3 months), bisoprolol 5 mg bid, sacubitril/valsartan 200 mg bid, spironolactone 25 mg bid, furosemide 40 mg bid, digoxin 0.125 mg 5 times weekly, hydralazine 20 mg tid, cholecalciferol 1000 IU bid.
#19	Bisoprolol 2.5 mg od, ramipril 1.25 mg od, furosemide 120 mg bid.	IV milrinone 0.5 mcg/kg/min, IV thiamine 1000 mg, IV furosemide 500 mg/day, intermittent metolazone 5 mg, IV iron sucrose 1000 mg, bisoprolol 2.5 mg bid, hydralazine 10 mg tid, spironolactone 12.5 mg od, sacubitril/valsartan 50 mg od, cholecalciferol 2000 IU bid.	The patient died due to septic shock.
#20	Carvedilol 12.5 mg bid, spironolactone 12.5 mg od, furosemide 80 mg bid.	IV milrinone 0.375 mcg/kg/min, IV thiamine 500 mg, IV furosemide 250 mg/ day, IV iron sucrose 1000 mg, stop carvedilol, bisoprolol 2.5 mg bid, hydralazine 10 mg tid, spironolactone 12.5 mg bid, sacubitril/valsartan 50 mg od, cholecalciferol 2000 IU bid.	Intermittent twice weekly IV milrinone 0.5 mcg/kg/min (reduced to once weekly after 3 months), intermittent once weekly IV furosemide 100 mg, bisoprolol 5 mg bid, sacubitril/valsartan 150 mg bid, spironolactone 25 mg bid, hydralazine 30 mg tid, ISMN 10 mg bid, furosemide 40 mg tid, cholecalciferol 1000 IU bid, dapaqliflozin 10 mg od.
#21	Bisoprolol 5 mg bid, sacubitril/valsartan 50 mg bid, spironolactone 25 mg od, furosemide 80 mg bid.	IV milrinone 0.5 mcg/kg/min, IV furosemide 250 mg/day, metolazone 5 mg once weekly, bisoprolol 2.5 mg bid, hydralazine 10 mg tid, spironolactone 12.5 mg od, sacubitril/valsartan 50 mg od, cholecalciferol 2000 IU bid.	The patient underwent an LVAD implantation due to refractory HF symptoms but died 48 h after the implantation due to multi-organ failure.
#22	Bisoprolol 2.5 mg od, ramipril 3.75 mg od, spironolactone 12.5/48 h, furosemide 80 mg od.	IV milrinone 0.375 mcg/kg/min, IV thiamine 500 mg, IV furosemide 500 mg/ day, intermittent metolazone 5 mg, IV iron sucrose 1000 mg, bisoprolol 2.5 mg bid, hydralazine 10 mg tid, spironolactone 12.5 mg od, sacubitril/ valsartan 50 mg od, cholecalciferol 2000 IU bid.	Intermittent once weekly IV levosimendan 0.1 mcg/kg/min, intermittent once weekly IV furosemide 100 mg, bisoprolol 2.5 mg bid, spironolactone 25 mg od, empagliflozin 10 mg od, hydralazine 50 mg tid, ISMN 20 mg bid, furosemide 40 mg od, digoxin 0.125 mg 2 times weekly, coenzyme Q10 300 mg od, cholecalciferol 1000 IU bid.
#23	Carvedilol 12.5 mg bid, ramipril 5 mg od, furosemide 80 mg bid.	IV milrinone 0.375 mcg/kg/min, IV thiamine 500 mg, IV furosemide 500 mg/ day, intermittent metolazone 5 mg, IV iron sucrose 1000 mg, carvedilol 25 mg bid, hydralazine 10 mg tid, spironolactone 12.5 mg od, sacubitril/ valsartan 50 mg od, cholecalciferol 2000 IU bid.	Intermittent once weekly IV milrinone 0.5 mcg/kg/min (stopped after 3 months), intermittent once weekly IV furosemide 100 mg, carvedilol 25 mg bid, spironolactone 25 mg bid, empagliflozin 10 mg od, hydralazine 30 mg tid, ISMN 10 mg bid, furosemide 40 mg bid, digoxin 0.125 mg 4 times weekly, coenzyme Q10 300 mg od.

(Continues)

Table 2	(continued)
---------	------------	---

Patient number	Before intervention	Initiated therapy ^a	Maintenance therapy
#24	None.	IV milrinone 0.5 mcg/kg/min, IV thiamine 500 mg, IV furosemide 125 mg/day, IV iron sucrose 1000 mg, bisoprolol 2.5 mg bid, hydralazine 10 mg tid, spironolactone 12.5 mg od, sacubitril/ valsartan 50 mg od, cholecalciferol 2000 IU bid. The patient underwent a CABG surgery.	Bisoprolol 7.5 mg od, sacubitril/valsartan 200 mg bid, spironolactone 25 mg bid, empagliflozin 10 mg od, cholecalciferol 1000 IU bid.
#25	Losartan 25 mg bid, furosemide 120 mg daily.	IV milrinone 0.25 mcg/kg/min, IV furosemide 375 mg/day, thiamine 1000 mg, stop metoprolol, bisoprolol 2.5 mg/day, spironolactone 12.5 mg/day, hydralazine 10 mg tid, digoxin 1 mg.	Intermittent once weekly IV milrinone 0.25 mcg/kg/min and IV furosemide 100 mg (both stopped after 3 months), bisoprolol 5 mg bid, sacubitril/valsartan 300 mg bid, spironolactone 25 mg od, dapagliflozin 10 mg od, furosemide 40 mg bid, cholecalciferol 1000 IU bid, PCI to LCX.
#26	Metoprolol tartrate 50 mg od, ramipril 1.25 mg od, furosemide 40 mg tid.	IV milrinone 0.375 mcg/kg/min, IV furosemide 250 mg/day, IV digoxin 1 mg, stop metoprolol, stop ramipril, bisoprolol 2.5 mg bid, sacubitril/valsartan 50 mg bid, spironolactone 25 mg od, empagliflozin 5 mg od, hydralazine 10 mg tid, ISMN 10 mg bid, cholecalciferol 2000 IU bid.	Bisoprolol 5 mg bid, sacubitril/valsartan 200 mg bid, spironolactone 25 mg bid, furosemide 20 mg bid, empagliflozin 10 mg od, digoxin 0.125 mg 3 times weekly, hydralazine 20 mg tid, ISMN 10 mg bid, cholecalciferol 1000 IU bid.
#27	Metoprolol succinate 50 mg od, ramipril 5 mg od, spironolactone 37.5 mg od, furosemide 60 mg bid, metolazone 2.5 mg once weekly.	IV milrinone 0.375 mcg/kg/min, IV thiamine 1000 mg, IV furosemide 500 mg/day, intermittent metolazone 5 mg, IV iron sucrose 600 mg, metoprolol succinate 100 mg od, spironolactone 25 mg bid, stop ramipril, sacubitril/ valsartan 50 mg od, cholecalciferol 2000 IU bid, dapagliflozin 10 mg od.	Intermittent once weekly IV levosimendan 0.1 mcg/kg/min and IV furosemide 100 mg, metoprolol succinate 100 mg od, sacubitril/valsartan 150 mg bid, spironolactone 25 mg od, patiromer 8.4 g od, furosemide 40 mg bid, cholecalciferol 1000 IU bid, dapaqliflozin 10 mg od.
#28	Bisoprolol 3.75 mg od, ramipril 2.5 mg bid, spironolactone 12.5 mg od, dapagliflozin 10 mg/48 h, furosemide 120 mg od.	IV milrinone 0.375 mcg/kg/min, IV furosemide 375 mg/day, IV thiamine 1000 mg, IV iron sucrose 600 mg, bisoprolol 5 mg od, stop ramipril, sacubitril/valsartan 50 mg bid, spironolactone 25 mg od, dapagliflozin 10 mg od.	Bisoprolol 5 mg bid, sacubitril/valsartan 200 mg bid, spironolactone 25 mg bid, furosemide 40 mg bid, empagliflozin 10 mg od, cholecalciferol 1000 IU bid, hydralazine 30 mg bid, ISMN 20 mg bid, coenzyme Q10 300 mg od.

CABG, coronary artery bypass graft; CRTD, cardiac resynchronization therapy and defibrillator; ISMN, isosorbide mononitrate; IV, intravenous; LAD, left anterior descending artery; LCX, left circumflex artery; LVAD, left ventricular assist device; MG, marginal artery; PCI, percutaneous coronary intervention; PVI, pulmonary vein isolation; SMVT, sustained monomorphic ventricular tachycardia. ^aIntravenous therapy was initiated first, followed by a *gradual* introduction of oral therapy during hospital admission and at our outpatient day-care clinic.

temporary study, was the Risk Assessment and Comparative Effectiveness of Left Ventricular Assist Device and Medical Management (ROADMAP) study, which compared axial flow LVAD vs. OMT in relatively stable advanced HF patients. The primary endpoint of the study (survival on original therapy) was reached by a higher proportion of LVAD-implanted patients. However, these results were driven almost entirely by higher rates of LVAD implantation in the OMT arm, and not by reduced mortality. Surprisingly, for the 'OMT group', only the use of beta-blockers and ACEIs/ARBs was reported.³ These combined findings call for re-evaluation of OMT (and its definition) in LVAD candidates.

HF guidelines recommend the use of inotropes in selected patients and only until clinical stabilization.^{7,13} However, inotropes are being used in only 1.3–32% of patients hospi-

talized because of HF.¹⁴ This underutilization is probably explained by physicians' concerns regarding the reported increased mortality observed among inotrope-treated patients.^{15,16} It is therefore important to emphasize that data showing increased mortality rates among inotrope-treated patients were extracted mostly from studies conducted in the 1990s, when beta-blockers and implantable cardioverter defibrillators were scarcely used. In contrast, the more recent Studies of Enoximone Therapy in Advanced HF (ESSENTIAL) trial, in which patients were treated with contemporary HF therapy, reported an improvement in HF symptoms in the enoximone arm, with a *neutral effect on mortality*.¹⁷ Considering the beneficial haemodynamic effect of milrinone on CO, systemic and pulmonary vascular resistance, and kidney perfusion,¹⁸ all of our patients were initially treated with

Figure 3 Brain natriuretic peptide (BNP) levels declined after the intervention period.





milrinone. Furthermore, rather than withholding this therapy after initial stabilization, we chose to continue this treatment during the introduction and up-titration of neurohormonal therapy. Evidence shows that the combination of milrinone (which increases cAMP levels in a beta-adrenergic receptorindependent pathway) and beta-blockers allows HF patients to benefit from altered intracellular G-proteins profile and improved haemodynamics while maintaining a low risk for arrhythmias.¹⁹ Of note, despite the intermittent use of milrinone in our study and its known limited (2.5 h) half-life, based on previous publications demonstrating protracted haemodynamic effect following repeated milrinone exposure,^{20,21} it is likely that our patients continued to benefit from its haemodynamic effect. Though not currently endorsed by HF guidelines, we recently reported the safety and potential efficacy of intermittent inotropic therapy in advanced HF.^{22,23} One may argue that the extended half-life, attenuated increase in oxygen consumption, and reduced arrhythmogenicity shown with levosimendan²⁴ might prove it to be the inotrope of choice in this setting. Currently, however, most of our experience is with milrinone.

Our active goal was to treat our patients with the highest tolerable doses of guideline-recommended therapy, including appropriate beta-blockers, sacubitril–valsartan, mineralocorticoid receptor antagonists, and, more recently, SGLT2i. Nevertheless, all our patients were initially considered poorly responsive patients with advanced HF, and we believe that less established therapies also contributed to their stabilization. These therapies include the combination of hydralazine and isosorbide dinitrate (H-ISDN), agents that were largely abandoned by HF centres following the introduction of ACEIs. For example, a recent publication showed that only 18.2% of eligible patients were prescribed with H-ISDN at hospital discharge.²⁵ This underutilization is probably disadvantageous. After all, careful analysis of the second Vasodilator in Heart Failure Trials (V-HeFT II) shows that although a trend towards an overall 2 year mortality reduction was found with the use of enalapril compared with H-ISDN (P value was 0.08), a larger elevation in both LVEF and VO₂ max was in fact demonstrated in the H-ISDN-treated patients.²⁶ Furthermore, the beneficial effect achieved with H-ISDN in addition to ACEIs was never tested in the entire HF with reduced ejection fraction (HFrEF) spectrum. Another drug is digoxin, an old and somewhat notorious medication that has recently regained acceptance. Recent studies^{27,28} show that the addition of digoxin to guideline-directed therapy was not only safe but also associated with a reduction in HF readmission. We chose to use digoxin in many of our ambulatory patients in order to improve functional capacity and reduce symptoms of fatigue and manoeuvred their stabilization for further neurohormonal drug up-titration. Other less recognized therapies were also utilized in our patient management. Thiamine deficiency is prevalent in HF patients, probably due to low body storage, insufficient nutrition, malabsorption, and increased urinary excretion.²⁹ Furthermore, small clinical trials have shown that correction of thiamine deficiency may lead to myocardial recovery.^{30,31} Because evaluation of thiamine deficiency is frequently inaccurate (either due to strong influence of recent nutritional intake or due to the effect of anaemia), we chose to treat most of our patients with parenteral and oral thiamine supplementation. Vitamin D (shown to increase LVEF in HFrEF patients³²) and coenzyme Q10 (shown to reduce HF hospitalizations and mortality in HFrEF patients³³) have not been examined in large-scale clinical trials in HF. However, as both exhibit excellent safety profile, we found it reasonable to utilize these agents as part of our



treatment plan in appropriate patients. Additionally, in light of the improved outcomes shown in cardiac patients treated with drugs from the glucagon-like peptide 1 receptor agonists³⁴ and the SGLT2i^{35,36} families, we actively participated in diabetes management of our patients. Furthermore, given the results of recent HF trials on SGLT2i,^{36,37} we rapidly incorporated these drugs as part of our treatment regimen. Importantly, studies have shown that SGLT2i were safe and efficacious even during the early phase of HF admission.³⁸ Lastly, and as previously demonstrated,³⁹ our ability to closely monitor selected patients after their initial stabilization at our outpatient HF clinic, where on-site blood tests and intravenous diuretics and inotropes can be utilized by skilled personnel, probably played an important role in our patients' outcome. The concept of myocardial recovery is gaining more and more attention in the HF community. Recently, Birks *et al.* reported that in a group of 36 end-stage non-ischaemic HF patients who underwent an LVAD implantation and received aggressive neurohormonal therapy, the device could be eventually explanted for 19 (52%) patients.⁴⁰ Furthermore, a relatively short disease duration was found to be associated with improved chances for recovery.⁴¹ Notably, these findings are consistent with those presented in our study (*Table 1*). Examining the intracellular level, Seidel *et al.* demonstrated that myocardial biopsies taken from end-stage HF patients with a similar degree of myocardial dysfunction show dissimilarities in the T-tubule structure, which predict post-LVAD myocardial recovery.⁴² Additionally, Nagaraju *et al.* showed that myofibroblasts, responsible for myocardial fibrosis in ad-



Figure 5 Following intervention, echocardiographic parameters improved: (A) Left ventricular dimensions decreased, (B) cardiac output (CO) increased, and (C) diastolic function improved. LVEDD, left ventricular end-diastolic diameter.

Table 3 Hospitalizations and day-care visits in the 12 months before and after the intervention

	Admission days, before	Admission days, after	Day-care visits, before	Day-care visits, after
LVAD	42, 27, 41	25, 55, 117	26, 3, 4	6, 12, 7
No LVAD	9 (0–41)	7 (0–52)	5 (0–22)	8 (0–29)

LVAD, left ventricular assist device.

vanced HF, retain the capacity to regress to a non-active state and might be involved in the reverse remodelling process.⁴³ These findings greatly contribute to the notion that myocardial recovery can be reached even in advanced stages of HF and might explain our findings.

Our approach could be criticized as exposing advanced HF patients to the risk of swift clinical deterioration and possible death due to postponement of LVAD implantation. Nevertheless, as mentioned previously, the results of the ROADMAP study³ show that although survival on initial therapy was reached in a higher proportion in the LVAD group, it was driven mainly by more LVAD implantations in the OMT group and not by survival benefit per se, implying to the safety of LVAD deferral in these patients.

This study has several limitations. First, its small size and the lack of comparator group prevent us from reaching more definitive conclusions. In this regard, it is important to note that the seminal trials on LVAD-induced myocardial recovery^{44,45}—which showed results similar to those shown here for OMT-were conducted in groups of 20 and 21 patients, respectively, and did not include a control group. Second, the patients included in the study were relatively stable and did not have extreme (i.e. Class 1 or 2) INTERMACS profiles. Nevertheless, our patients' profile is similar to that of

	Study, publication year					
Therapy, % used	MOMENTUM 3, 2017	ENDURANCE, 2017	ROADMAP, 2015			
BBs	58	55.5	91.5			
ACEIs/ARBs	35	30	72.5			
MRAs	Not reported	Not reported	Not reported			
Sacubitril/valsartan	Not reported	Not reported	Not reported			
Dapagliflozin/empagliflozin	Not reported	Not reported	Not reported			
Hydralazine and nitrates	Not reported	Not reported	Not reported			
Diuretics	92	81	100			

T LL A	N A 11 1	11	C I C.				12 I I I I I			
I anio /i	Nipdical	thorany	OT LOTT	Vontricillar	accict	advica	candidated	1n 13	argo contomnorari	/ CORIDC
	ivicultur	unciapy	UT ICIT	ventruua	assist	acvice	canalates	111110	arge contemporary	JULICS

ACEIs, angiotensin-converting enzyme inhibitors; ARBs, angiotensin receptor blockers; BBs, beta-blockers; ENDURANCE, The HeartWare Ventricular Assist System as Destination Therapy of Advanced Heart Failure study; MOMENTUM 3, Multicenter Study of Magnetically Levitated Technology in Patients Undergoing Mechanical Circulatory Support Therapy with HeartMate 3; MRAs, mineralocorticoid receptor blockers; ROADMAP, Risk Assessment and Comparative Effectiveness of Left Ventricular Assist Device and Medical Management study.

~67% of LVAD candidates in recent large studies.^{4,5} Third, a significant proportion of these patients continue to receive intermittent inotropes and are closely followed at our outpatient clinic. Still, their hospitalization rate remains low and they maintain reasonable ambulatory activity.

In conclusion, our findings suggest that in the proper setting, and under close follow-up, a significant number of LVAD implantations can be safely avoided or at least postponed, without exposing patients to excessive risk. Also, although the small scale of our cohort prevents clear conclusions, we believe that these results call for a clinical trial comparing LVAD implantation vs. contemporary OMT.

Conflict of interest

None declared.

Funding

None.

References

- Kirklin JK, Naftel DC, Pagani FD, Kormos RL, Stevenson L, Miller M, Young JB. Long-term mechanical circulatory support (destination therapy): on track to compete with heart transplantation? J Thorac Cardiovasc Surg. 2012; 144: 584–603 discussion 597–8.
- Rose EA, Gelijns AC, Moskowitz AJ, Heitjan DF, Stevenson LW, Dembitsky W, Long JW, Ascheim DD, Tierney AR, Levitan RG, Watson JT, Ronan NS, Shapiro PA, Lazar RM, Miller LW, Gupta L, Frazier OH, Desvigne-Nickens P, Oz MC, Poirier VL, Meier P. Long-term use of a left ventricular assist device for end-stage heart failure. N Engl J Med. 2001; 345: 1435–1443.
- Estep JD, Starling RC, Horstmanshof DA, Milano CA, Selzman CH, Shah KB, Loebe M, Moazami N, Long JW, Stehlik J, Kasirajan V, Haas DC, O'Connell JB, Boyle AJ, Farrar DJ, Rogers JG, ROADMAP Study Investigators. Risk assessment and comparative effectiveness of left ventricular assist device and medical management in ambulatory heart failure patients: results from the ROADMAP study. J Am Coll Cardiol. 2015; 66: 1747–1761.
- 4. Mehra MR, Naka Y, Uriel N, Goldstein DJ, Cleveland JC Jr, Colombo PC, Walsh

MN, Milano CA, Patel CB, Jorde UP, Pagani FD, Aaronson KD, Dean DA, McCants K, Itoh A, Ewald GA, Horstmanshof D, Long JW, Salerno C, MOMENTUM 3 Investigators. A fully magnetically levitated circulatory pump for advanced heart failure. N Engl J Med. 2017; **376**: 440–450.

- Rogers JG, Pagani FD, Tatooles AJ, Bhat G, Slaughter MS, Birks EJ, Boyce SW, Najjar SS, Jeevanandam V, Anderson AS, Gregoric ID, Mallidi H, Leadley K, Aaronson KD, Frazier OH, Milano CA. Intrapericardial left ventricular assist device for advanced heart failure. N Engl J Med. 2017; 376: 451–460.
- Fang JC, Ewald GA, Allen LA, Butler J, Westlake Canary CA, Colvin-Adams M, Dickinson MG, Levy P, Stough WG, Sweitzer NK, Teerlink JR, Whellan DJ, Albert NM, Krishnamani R, Rich MW, Walsh MN, Bonnell MR, Carson PE, Chan MC, Dries DL, Hernandez AF, Hershberger RE, Katz SD, Moore S, Rodgers JE, Rogers JG, Vest AR, Givertz MM, Heart Failure Society of America Guidelines Committee. Advanced (stage D) heart failure: a statement from the Heart Failure Society of America Guidelines Committee. J Card Fail. 2015; 21: 519–534.
- 7. Ponikowski P, Voors AA, Anker SD, Bueno H, Cleland JGF, Coats AJS, Falk V, González-Juanatey JR, Harjola VP, Jankowska EA, Jessup M, Linde C, Nihoyannopoulos P, Parissis JT, Pieske B, Riley JP, Rosano GMC, Ruilope LM, Ruschitzka F, Rutten FH, van der Meer P, ESC Scientific Document Group. 2016 ESC Guidelines for the diagnosis and treatment of acute and chronic heart failure: the Task Force for the diagnosis and treatment of acute and chronic heart failure of the European Society of Cardiology (ESC)Developed with the special contribution of the Heart Failure Association (HFA) of the ESC. Eur Heart J. 2016: 37: 2129-2200.
- Mordi NA, Mordi IR, Singh JS, McCrimmon RJ, Struthers AD, Lang CC. Renal and cardiovascular effects of SGLT2 inhibition in combination with loop diuretics in patients with type 2 diabetes and chronic heart failure: the RECEDE-CHF trial. *Circulation*. 2020; 142: 1713–1724.
- Lang RM, Badano LP, Mor-Avi V, Afilalo J, Armstrong A, Ernande L, Flachskampf FA, Foster E, Goldstein SA, Kuznetsova T, Lancellotti P, Muraru D, Picard MH, Rietzschel ER, Rudski L, Spencer KT, Tsang W, Voigt JU. Recommendations

for cardiac chamber quantification by echocardiography in adults: an update from the American Society of Echocardiography and the European Association of Cardiovascular Imaging. *J Am Soc Echocardiogr.* 2015; **28**: 1–39.e14.

- 10. Nagueh SF, Smiseth OA, Appleton CP, Byrd BF III, Dokainish H, Edvardsen T, Flachskampf FA, Gillebert TC, Klein AL, Lancellotti P, Marino P, Oh JK, Alexandru Popescu B, Waggoner AD, Houston, Texas; Oslo, Norway; Phoenix, Arizona; Nashville, Tennessee; Hamilton, Ontario, Canada; Uppsala, Sweden; Ghent and Liège, Belgium; Cleveland, Ohio; Novara, Italy; Bucharest, Rochester, Minnesota; Romania; and St. Louis, Missouri. Recommendations for the evaluation of left ventricular diastolic function by echocardiography: an update from the American Society of Echocardiography and the European Association of Cardiovascular Imaging. Eur Heart J Cardiovasc Imaging. 2016; 17: 1321-1360.
- Jakovljevic DG, Yacoub MH, Schueler S, MacGowan GA, Velicki L, Seferovic PM, Hothi S, Tzeng BH, Brodie DA, Birks E, Tan LB. Left ventricular assist device as a bridge to recovery for patients with advanced heart failure. J Am Coll Cardiol. 2017; 69: 1924–1933.
- Lee DS, Tu JV, Juurlink DN, Alter DA, Ko DT, Austin PC, Chong A, Stukel TA, Levy D, Laupacis A. Risk-treatment mismatch in the pharmacotherapy of heart failure. *JAMA*. 2005; **294**: 1240–1247.
- 13. Yancy CW, Jessup M, Bozkurt B, Butler J, Casey de Jr, Drazner MH, Fonarow GC, Geraci SA, Horwich T, Januzzi JL, Johnson MR, Kasper EK, Levy WC, Masoudi FA, McBride P, McMurray J, Mitchell JE, Peterson PN, Riegel B, Sam F, Stevenson LW, Tang WH, Tsai EJ, Wilkoff BL, American College of Cardiology Foundation, American Heart Association Task Force on Practice Guidelines. 2013 ACCF/AHA guideline for the management of heart failure: a report of the American College of Cardiology Foundation/American Heart Association Task Force on Practice Guidelines. J Am Coll Cardiol. 2013: 62: e147-e239.
- 14. Allen LA, Fonarow GC, Grau-Sepulveda MV, Hernandez AF, Peterson PN, Partovian C, Li SX, Heidenreich PA, Bhatt DL, Peterson ED, Krumholz HM, American Heart Association's Get With The Guidelines Heart Failure Investigators. Hospital variation in intravenous inotrope use for patients hospitalized with heart failure: insights from Get With The Guidelines. *Circ Heart Fail*. 2014; 7: 251–260.
- 15. Packer M, Carver JR, Rodeheffer RJ, Ivanhoe RJ, DiBianco R, Zeldis SM, Hendrix GH, Bommer WJ, Elkayam U, Kukin ML, Mallis GI, Sollano JA, Shannon J, Tandon PK, DeMets DL. Effect of oral milrinone on mortality in severe chronic heart failure. The

PROMISE Study Research Group. *N Engl J Med.* 1991; **325**: 1468–1475.

- Cohn JN, Goldstein SO, Greenberg BH, Lorell BH, Bourge RC, Jaski BE, Gottlieb SO, McGrew F, DeMets DL, White BG. A dose-dependent increase in mortality with vesnarinone among patients with severe heart failure. Vesnarinone Trial Investigators. N Engl J Med. 1998; 339: 1810–1816.
- 17. Metra M, Eichhorn E, Abraham WT, Linseman J, Bohm M, Corbalan R, DeMets D, de Marco T, Elkayam U, Gerber M, Komajda M, Liu P, Mareev V, Perrone SV, Poole-Wilson P, Roecker E, Stewart J, Swedberg K, Tendera M, Wiens B, Bristow MR, for the ESSEN-TIAL Investigators. Effects of low-dose oral enoximone administration on mortality, morbidity, and exercise capacity in patients with advanced heart failure: the randomized, double-blind, placebocontrolled, parallel group ESSENTIAL trials. *Eur Heart J*. 2009; **30**: 3015–3026.
- Anderson JL, Baim DS, Fein SA, Goldstein RA, LeJemtel TH, Likoff MJ. Efficacy and safety of sustained (48 hour) intravenous infusions of milrinone in patients with severe congestive heart failure: a multicenter study. J Am Coll Cardiol. 1987; 9: 711–722.
- Zewail AM, Nawar M, Vrtovec B, Eastwood C, Kar MN, Delgado RM 3rd. Intravenous milrinone in treatment of advanced congestive heart failure. *Tex Heart Inst J.* 2003; **30**: 109–113.
- Hatzizacharias A, Makris T, Krespi P, Triposkiadis F, Voyatzi P, Dalianis N, Kyriakidis M. Intermittent milrinone effect on long-term hemodynamic profile in patients with severe congestive heart failure. *Am Heart J*. 1999; 138: 241–246.
- Cesario D, Clark J, Maisel A. Beneficial effects of intermittent home administration of the inotrope/vasodilator milrinone in patients with end-stage congestive heart failure: a preliminary study. *Am Heart J.* 1998; 135: 121–129.
- Laufer-Perl M, Sadon S, Zahler D, Milwidsky A, Sadeh B, Sapir O, Granot Y, Korotetski L, Ketchker L, Rosh M, Banai S, Havakuk O. Repetitive milrinone therapy in ambulatory advanced heart failure patients. *Clin Cardiol.* 2022; 45: 488–494.
- Milwidsky A, Frydman S, Laufer-Perl M, Sadeh B, Sapir O, Granot Y, Hochstadt A, Korotetski L, Ketchker L, Topilsky Y, Banai S, Havakuk O. Intermittent inotropic therapy with levosimendan vs. milrinone in advanced heart failure patients. *ESC Heart Fail*. 2022; 9: 1487–1491.
- Nieminen MS, Fruhwald S, Heunks LM, Suominen PK, Gordon AC, Kivikko M, Pollesello P. Levosimendan: current data, clinical use and future development. *Heart Lung Vessel.* 2013; 5: 227–245.

- 25. Khazanie P, Liang L, Curtis LH, Butler J, Eapen ZJ, Heidenreich PA, Bhatt DL, Peterson ED, Yancy CW, Fonarow GC, Hernandez AF. Clinical effectiveness of hydralazine-isosorbide dinitrate therapy in patients with heart failure and reduced ejection fraction: findings from the Get With The Guidelines-Heart Failure registry. *Circ Heart Fail*. 2016; 9: e002444.
- 26. Cohn JN, Johnson G, Ziesche S, Cobb F, Francis G, Tristani F, Smith R, Dunkman WB, Loeb H, Wong M, Bhat G, Goldman S, Fletcher RD, Doherty J, Hughes CV, Carson P, Cintron G, Shabetai R, Haakenson C. A comparison of enalapril with hydralazine-isosorbide dinitrate in the treatment of chronic congestive heart failure. N Engl J Med. 1991; **325**: 303–310.
- 27. Malik A, Masson R, Singh S, Wu WC, Packer M, Pitt B, Waagstein F, Morgan CJ, Allman RM, Fonarow GC, Ahmed A. Digoxin discontinuation and outcomes in patients with heart failure with reduced ejection fraction. J Am Coll Cardiol. 2019; 74: 617–627.
- 28. Lam PH, Bhyan P, Arundel C, Dooley DJ, Sheriff HM, Mohammed SF, Fonarow GC, Morgan CJ, Aronow WS, Allman RM, Waagstein F, Ahmed A. Digoxin use and lower risk of 30-day all-cause readmission in older patients with heart failure and reduced ejection fraction receiving beta-blockers. *Clin Cardiol.* 2018; **41**: 406–412.
- Hanninen SA, Darling PB, Sole MJ, Barr A, Keith ME. The prevalence of thiamin deficiency in hospitalized patients with congestive heart failure. J Am Coll Cardiol. 2006; 47: 354–361.
- Schoenenberger AW, Schoenenberger-Berzins R, der Maur CA, Suter PM, Vergopoulos A, Erne P. Thiamine supplementation in symptomatic chronic heart failure: a randomized, double-blind, placebo-controlled, cross-over pilot study. *Clin Res Cardiol.* 2012; 101: 159–164.
- Shimon I, Almog S, Vered Z, Seligmann H, Shefi M, Peleg E, Rosenthal T, Motro M, Halkin H, Ezra D. Improved left ventricular function after thiamine supplementation in patients with congestive heart failure receiving long-term furosemide therapy. Am J Med. 1995; 98: 485–490.
- 32. Witte KK, Byrom R, Gierula J, Paton MF, Jamil HA, Lowry JE, Gillott RG, Barnes SA, Chumun H, Kearney LC, Greenwood JP, Plein S, Law GR, Pavitt S, Barth JH, Cubbon RM, Kearney MT. Effects of vitamin D on cardiac function in patients with chronic HF: the VINDICATE study. J Am Coll Cardiol. 2016; 67: 2593–2603.
- 33. Mortensen SA, Rosenfeldt F, Kumar A, Dolliner P, Filipiak KJ, Pella D, Alehagen U, Steurer G, Littarru GP, Q-SYMBIO Study Investigators. The effect of coenzyme Q10 on morbidity and mortality in chronic heart failure: results from

Q-SYMBIO: a randomized double-blind trial. *JACC Heart Fail*. 2014; **2**: 641–649.

- 34. Marso SP, Daniels GH, Brown-Frandsen K, Kristensen P, Mann JF, Nauck MA, Nissen SE, Pocock S, Poulter NR, Ravn LS, Steinberg WM, Stockner M, Zinman B, Bergenstal RM, Buse JB, LEADER Steering Committee, LEADER Trial Investigators. Liraglutide and cardiovascular outcomes in type 2 diabetes. N Engl J Med. 2016; 375: 311–322.
- 35. Zinman B, Wanner C, Lachin JM, Fitchett D, Bluhmki E, Hantel S, Mattheus M, Devins T, Johansen OE, Woerle HJ, Broedl UC, Inzucchi SE. Empagliflozin, cardiovascular outcomes, and mortality in type 2 diabetes. N Engl J Med. 2015; 373: 2117–2128.
- 36. McMurray JJV, Solomon SD, Inzucchi SE, Køber L, Kosiborod MN, Martinez FA, Ponikowski P, Sabatine MS, Anand IS, Bělohlávek J, Böhm M. Dapagliflozin in patients with heart failure and reduced ejection fraction. *N Engl J Med.* 2019; **381**: 1995–2008.
- 37. Packer M, Anker SD, Butler J, Filippatos G, Pocock SJ, Carson P, Januzzi J, Verma S, Tsutsui H, Brueckmann M, Jamal W, Kimura K, Schnee J, Zeller C, Cotton D, Bocchi E, Böhm M, Choi DJ, Chopra V, Chuquiure E, Giannetti N, Janssens S, Zhang J, Gonzalez Juanatey JR, Kaul S, Brunner-la Rocca HP, Merkely B, Nicholls SJ, Perrone S, Pina I, Ponikowski P, Sattar N, Senni M, Seronde MF, Spinar J, Squire I, Taddei S, Wanner C, Zannad F. Cardiovascular

and renal outcomes with empagliflozin in heart failure. *N Engl J Med.* 2020; **383**: 1413–1424.

- Damman K, Beusekamp JC, Boorsma EM, Swart HP, Smilde TDJ, Elvan A, Eck JWM, Heerspink HJL, Voors AA. Randomized, double-blind, placebocontrolled, multicentre pilot study on the effects of empagliflozin on clinical outcomes in patients with acute decompensated heart failure (EMPA-RESPONSE-AHF). Eur J Heart Fail. 2020; 22: 713–722.
- 39. Van Spall HGC, Rahman T, Mytton O, Ramasundarahettige C, Ibrahim Q, Kabali C, Coppens M, Brian Haynes R, Connolly S. Comparative effectiveness of transitional care services in patients discharged from the hospital with heart failure: a systematic review and network meta-analysis. *Eur J Heart Fail.* 2017; 19: 1427–1443.
- 40. Birks EJ, Drakos SG, Patel SR, Lowes BD, Selzman CH, Starling RC, Trivedi J, Slaughter MS, Alturi P, Goldstein D, Maybaum S, Um JY, Margulies KB, Stehlik J, Cunningham C, Farrar DJ, Rame JE. Prospective multicenter study of myocardial recovery using left ventricular assist devices (RESTAGE-HF [Remission from Stage D Heart Failure]): medium-term and primary end point results. *Circulation.* 2020; 142: 2016–2028.
- Wever-Pinzon O, Drakos SG, McKellar SH, Horne BD, Caine WT, Kfoury AG, Li DY, Fang JC, Stehlik J, Selzman CH.

Cardiac recovery during long-term left ventricular assist device support. *J Am Coll Cardiol*. 2016; **68**: 1540–1553.

- 42. Seidel T, Navankasattusas S, Ahmad A, Diakos NA, Xu WD, Tristani-Firouzi M, Bonios MJ, Taleb I, Li DY, Selzman CH, Drakos SG, Sachse FB. Sheet-like remodeling of the transverse tubular system in human heart failure impairs excitation-contraction coupling and functional recovery by mechanical unloading. *Circulation*. 2017; **135**: 1632–1645.
- 43. Nagaraju CK, Robinson EL, Abdesselem M, Trenson S, Dries E, Gilbert G, Janssens S, van Cleemput J, Rega F, Meyns B, Roderick HL, Driesen RB, Sipido KR. Myofibroblast phenotype and reversibility of fibrosis in patients with end-stage heart failure. J Am Coll Cardiol. 2019; 73: 2267–2282.
- 44. Birks EJ, George RS, Hedger M, Bahrami T, Wilton P, Bowles CT, Webb C, Bougard R, Amrani M, Yacoub MH, Dreyfus G, Khaghani A. Reversal of severe heart failure with a continuous-flow left ventricular assist device and pharmacological therapy: a prospective study. Circulation. 2011; **123**: 381–390.
- 45. Patel SR, Saeed O, Murthy S, Bhatia V, Shin JJ, Wang D, Negassa A, Pullman J, Goldstein DJ, Maybaum S. Combining neurohormonal blockade with continuous-flow left ventricular assist device support for myocardial recovery: a single-arm prospective study. J Heart Lung Transplant. 2013; 32: 305–312.